Parts Manualfo7 *

SNAPPER

EUROPEAN REAR

 MODELS: E250815BE
E280915BE
E331315BVE
E331415KVE

DESCRIPTION PAGE(S)
WHEELS, TIRES ....coccitiirininin s ssninnssss s e inssasssesensae 2-3
FRONT END, STEERING .......cooriiiimriiirennessinsininsesessesssssnnsasesessenas 4-5
MAIN CASE (Solid Seat Mount)........cccccerinimiiniiccenncnsinnnincccssnennan. 6-7
MAIN CASE (Hinged Seat Mount).......ccccoorimiriccceerensnmnrencnnnennnnes 8-9
DIFFERENTIAL, R.H. FENDER.......cooiiriiriime e seme e 10 - 11
CHAIN CASE ASSEMBLY, L.H. FENDER........ccccoceervcmrrnincceeniinnnens 12-13
SMOOTH CLUTCH ASSEMBLY .....ccovieciiinnriiinsseiensieacsiaenes 14 - 15
CUTTING DECKS, DEFLECTORS ........ccoiiiiirinrencirenernsanensseenenes 16 - 17
RAILS, LIFT ARMS, CAM LIFT ...t rericce e naeee 18 -19
BLADE STOP PEDALS........cccocrnnntnncnssennninsensiissmesssssssasssssssenssssans 20
BELTS, BRAKES, INTERLOCK (25" Models) .....ccoccvririsurireccsnennnane 21
BELTS, BRAKES, INTERLOCK (28" & 33” Models) ......cccceeeinunnnnens 22
SPINDLE ASSEMBLY .....cioiciiiiiencniinntrin e s seseasessanenas 23
DRIVE DISC ASSEMBLY ......iiircmeneininiinisenrseesssennisescssssnsssnecenes 24
FUEL TANK & OPERATORS SEAT ......cccicinnnunnncscnsarissssarssssssssnensens 25
ENGINE & EXHAUST MUFFLER .......ccovvciiiinneciniccenenisneenssssnneeenens 26
THROTTLE CONTROLS .....coiciiiciciiricniimnre s s s s sssneses 27
ELECTRICAL SYSTEMS.....cccceiiicicniimiimrninnessces s nnseassssesseses 28-33
ACCESSORIES & ATTACHMENTS .......ccoivciiniirecscnnininnssacsssannnesens 34
WIRING SCHEMATICS ...ttt ssees et sssenes 35-36
DECALS. ...ttt sses s s s seme s s s s s s sas e e 37 -40
WARRANTY L.ciiciiiinniniineesniissssniissssssssssssessssssssssssssss ssssssmiosssanan 41

SNAP p En®McDonough, GA., 30253 U.S.A.

MANUAL No. 06097 (L.R. 3/96)




'WHEELS-FRONT

ITEM PART NO.

4 e (1)ASSEMBLY

DESCRIPTION e

1 5-2268 ASSEMBLY, Front Tire & Rim (Complete)
(Includes ltems 2, 3, 4, 6, 12)

- 5-2267 ASSEMBLY, Front Tire & Rim (Includes Items 2 Thru 6)
2 2-3828 TIRE, 4.10/3.50 x 4 -
3 1-7146 RIM (For 4.10/3.50 x 4 Tire)
4 1-1807 BEARING, Balil
5 1-2234 VALVE, Air (Snap-in)
6 1-4669 FITTING, Lube
7 1-0935 WASHER
8 1-1022 CAP, Hub
9 1-1032 SEAL, Felt
10 3-1038 CAP, Dust
11 9-0364 PIN, 5/32 x 1" Cotter Hair
12 1-0821 TUBE, Inner (For 4.10/3.50 x 4 Tire)

MANUAL No. 06097

R. E. RIDER (EURO) SERIES 15



 WHEELS - REAR

NO) ASSEMBLY

ITEM _ PARTNO.  DESCRIPTION

1 5-2269 ASSEMBLY, Rear Tire & Rim (Incls. ltems 2A, 3A, & 4) (25" Models)
- 5-2270 ASSEMBLY, Rear Tire & Rim (Incls. ltems 2B, 3B, & 4) (28" Models)
- 5-2671 ASSEMBLY, Rear Tire & Rim (Incls. ltems 2C, 3C, & 4) (33" Models)

2A 2-3889 TIRE, Std., 16-4.80 x 8 (25" Models)

2B 1-5968 TIRE, Wide, 16-6.50 x 8 (28" Models)

2C 2-2584 TIRE, Ext Wide, 16-7.50 x 8 (33" Models)

3A 1-2162 RIM, Std., (For 16-4.80 x-8 Tire) (25" Models)

3B 1-2163 RIM, Wide, (For 16-6.50 x 8 Tire) (28" Modeis)

3C 1-7145 RIM, Ext Wide, (For 16/7.50 x 8 Tire) (33" Models)

4 1-2234 VALVE, Air (Snap-in)

5 1-1037 CLAMP, Right Hand (8 & 9 HP)

- 1-4542 CLAMP, Right Hand (13 & 14 HP)
6 9-1502 BOLT, 1/2-20 x 3/4" Lug (6)

7 31732 BOOT, Right Hand (8 & 9 HP)

- 1-4541 BOOT, Right Hand (13 & 14 HP)
8 1-1817 SEAL, Oil

9 4-0433 HUB, Rear Wheel (Right Hand)

10 2-3895 CAP, Hub

11 1-0967 CAP, Seal (Left Hand) (8 & 9 HP)

12 4-0434 HUB, Rear Wheel

13 1-1201 NUT, 5/16-24 Hex Center Lock

14 1-1035 BOLT, 5/16-24 x 1 5/8" Tapered (Left Hand)
15 1-1013 BOLT, 5/16-24 x 2" Tapered (Right Hand)
16 1-4662 SEAL, Oil (Left Hand)

17 1-2332 CLAMP, (Left Hand) (13 & 14 HP)

18 1-4658 BOOT, (Left Hand) (13 & 14 HP)

19 2-3522 CAP, Hub (Left Hand)

R. E. RIDER (EURO) SERIES 15 3 MANUAL No. 06097




'FRONT END STEERING

MANUAL No. 06097 7 R. E. RIDER (EURO) SERIES 15




ITEM

1

NOoO O~ WN

19
21
22

23
24

FRONT END STEERING

25" & 28" MODELS

PART NO.
5-1941

2-3781
1-3862
3-3882
2-3666
2-3655
9-1017

9-1018
4-1476
2-2372
1-6704
2-3667

2-3671
1-0935
1-9166

9-15615
4-1393

4-1622
2-3660
2-3663
2-3659
2-3662
1-0746
1-0986
4-1688
9-12097

9-1315
1-3321

DESCRIPTION

ASSEMBLY, Steering

Wheel (Includes ltem 2)
DECAL, Snapper

PIN, 1/4 x 1 1/2" Roll

BRACKET, Clutch/Brake

SPRING

KNOB

SCREW, #8-32 x 3/8"

Cross Recess

NUT, #8-32 Hex

ARM, Clutch/Brake

SPACER, Main Tube

PLUG

COVER, Steering Shatt

(Foam)

COVER

WASHER, 3/4 Flat

BUSHING, 3/4" Steering

Shaft

PIN, 3/16 x 1 1/2" Cotter (2):

FRAME, Front:

(25" & 28" Models)
FRAME, Front

(33" Models)

PAD, Foot (Right Side)
(25" & 28" Models Shown)
PAD, Foot (Right Side)
(33" Model Shown)

PAD, Foot (Left Side) (25~
& 28" Modeis - Not Shown)
PAD, Foot (Left Side) (33"
Model - Not Shown)
RING, Retaining (2)
BEARING (5)

PIN, Narrow King (Right
Side)

NUT, 5/16-24 Hex (4)

WASHER, 5/16 Split Lock (4)

BUSHING (4)

R. E. RIDER (EURO) SERIES 15

ITEM

47
48
49

50

4-1687
4-1686
4-1685
9-1516
2-4935
2-4735
1-0739
1-2661
2-8395
4-1381

2-4915
2-4916
2-8332

2-2881
9-1151

2-2344
2-9913
3-4174
9-1495

7-6979
9-0372

4-1553
1-2867
9-1514
9-1198

9-0517
2-8774

PART NO.

DESCRIPTION

PIN, Narrow King (Left Side)
PIN, Wide King (Right Side)
PIN, Wide King (Left Side)
PIN, 5/32 x 1" Cotter (2)
TIE-ROD (33" Models) (2)
PEDAL, Clutch/Brake
RING, Retaining

PAD, Clutch/Brake Pedal
SPACER, Pivot

SHAFT, Steering

(Narrow Front End)
TIE-ROD, Left Side

(25" & 28" Models)
TIE-ROD, Right Side

(25" & 28" Models)

STUD, 3/8-24 x 5/8"
Shoulder

SPACER (2)

SCREW, 5/16-18 x 1 1/4"
Self-Tapping

CABLE, Brake

CABLE, Clutch

UNION, Cable

BOLT, 1/4-20 x 3/4" Hex
Flange Lock

NUT, 3/8-16 Hex Nyloc
NUT, 1/4-20 Hex Center
Lock

SHAFT, Steering (Wide
Front End)

PIN, 1/8 x 2 9/16" Hair
WASHER, 3/8 Flat
SCREW, 3/8-16 x 5/8”
Self Tapping

WASHER, 3/8 Flat
SPACER, .39 x .625 x .19

MANUAL No. 06097



MAIN CASE (Solid Seat Mount)

MANUAL No. 06097 ; " R. E. RIDER (EURO) SERIES 15



MAIN CASE (Solid Seat Mount)

ITEM PART NO. DESCRIPTION — e

4-1714 CASE, Main (Standard) (25" & 28" Models)
3-6367 BUMPER, Rear

3-7285 FENDER, Left Hand (See page 12 for related parts)
2-8990 COVER, Battery

2-8200 SWIVEL (2)

2-8989 COVER, Switch

3-4299 WING, Rear (Models 28" & 33" Only)
9-0585 NUT, 5/16-18 Hex Flange Lock (2)
9-0793 SCREW, 5/16-18 x 3/4" Self-Tapping (4)
10 2-3676 LINK, Shift (Long)

11 4-1384 ARM, Shift

12 3-3799 BRACE, Cross

13 1-1018 LINK, Shift (Short)

14 9-0196 NUT, 5/16-18 Hex (2)

15 4-0598 ARM, Shift Handle

16 1-0754 SPRING, Shift Handle

17 4-1232 DETENT, Shift

18 4-0599 HANDLE, Shift

19 1-0969 NUT, Flange Lock 5/16-24

20 2-3656 KNOB, Shift Handle

21 2-7429 CABLE, Deck Support (25" Models Only)
22 2-2509 BUSHING, Pilot

23 9-0391 WASHER, 5/16 Internal Tooth Lock

24 9-0037 PIN, 3/32 x 3/4" Cotter Hair

25 2-3914 PIN, 1/4 x 1-3/4" Tapered Clevis

26 1-9245 BUSHING, Nylon

27 3-1036 WASHER, Thrust (2)

28 1-9246 BUSHING, Nylon (2)

29 9-0361 SCREW, 5/16-18 x 5/8" Self-Tapping (14)
30 1-2652 CLIP, Wire

31 3-4724 BRACKET, Switch

32 9-0981 SCREW, Self Tapping, 10-32x1/4

33 9-1272 FASTENER, 1/4x3/4 Ratchet (6)

34 9-1506 SCREW, 5/16-18 x 1-1/2" Self-Tapping (4)
35 9-1513 SCREW, 5/16-24 x 1-3/4" Hex Head Cap (4)
36 1-1791 RETAINER, 5/16 Bolt (4)

37 9-1296 WASHER, 5/16" Flat (4)

38 9-1315 WASHER, 5/16" Spilit Lock (8)

39 9-1297 NUT, 5/16-24 Hex (8)

40 2-2486 DRAIN, Oil (Short)

41 1-7653 GUIDE, Belt (25" Models)

- 2-8586 . GUIDE, Belt (28" Models)

- 2-8651 GUIDE, Belt (33" Briggs)

O©OO~NOORNHEWN-

R. E. RIDER (EURO) SERIES 15 MANUAL No. 06097



MAIN CASE (Hinged Seat Mount)

R. E. RIDER (EURO) SERIES 15

MANUAL No. 06097



MAIN CASE (Hinged Seat Mount)

ITEM PART NO. DESCRIPTION e
1 4-1715 CASE, Main, Units 3314 (Kohler)
- 4-1700 CASE, Main, Units 3013 (Briggs)
2 3-6367 BUMPER, Rear
3 3-7285 FENDER, Left Hand (See page 12 for related parts)
4 2-8990 COVER, Battery
5 1-0969 NUT, 5/16-24 Hex Flange Lock
6 2-8989 COVER, Switch
7 3-4299 WING, Rear (Models 28" & 33" Only)
8 9-0585 NUT, 5/16-18 Hex Flange Lock (2)
9  9-0793 SCREW, 5/16-18 x 3/4” Self-Tapping (4)
10 2-3676 LINK, Shift (Long)
11 4-1384 ARM, Shift
12 3-3799 BRACE, Cross
13 1-1018 LINK, Shift (Short)
14 9-0196 NUT, 5/16-18 Hex (2)
15 4-0598 ARM, Shift Handle
16 1-0754 SPRING, Shift Handle
17 4-1232 DETENT, Shift
18 4-0599 HANDLE, Shift
19 2-3354 SWITCH, Seat
20 2-3656 KNOB, Shift Handle
21 3-4724 BRACKET, Switch
22 2-2509 BUSHING, Pilot
23 9-0391 WASHER, 5/16 Internal Tooth Lock
24 9-0037 PIN, 3/32 x 3/4" Cotter
25 2-3914 PIN, 1/4 x 1-3/4" Tapered Clevis
26 1-9245 BUSHING, Nylon
27 3-1036 WASHER, Thrust (2)
28 1-9246 BUSHING, Nyion (2)
29 9-0361 SCREW, 5/16-18 x 5/8" Self-Tapping (14)
30 1-2652 CLIP, Wire
31 2-7972 DRAIN, Oil (1/4 Turn) (Kohler)
32 7-7692 SCREW
33 9-1272 FASTENER, 1/4 x 3/4 Ratchet (6)
34 9-1506 SCREW, 5/16-18 x 1 1/2" Self-Tapping (4)
35 9-1513 SCREW, 5/16-24 x 1 3/4" Hex Head Cap (4)
36 1-1791 RETAINER, 5/16 Bolt (4)
37 9-1296 WASHER, 5/16" Flat (4)
38 9-1315 WASHER, 5/16" Split Lock (8)
39 9-1297 NUT, 5/16-24 Hex (8)
40 9-1080 © SCREW, Self Tap, #10x1/4” (2)
41 2-8651 GUIDE, Belt (33" Briggs)
- 2-8876 GUIDE, Belt (33" Kohler)
42 9-0238 SCREW, 5/16-24x1" Hex Head Cap (4)
*43  3-4093  PLATE, Engine
44 2-8200 SWIVEL (2)
45 3-4664 PLATE, Seat
46 2-8656 PIN, Hinge
47 9-0360 PIN, 1/16 x 3/4” Cotter
48 2-8540 CUSHION
49 2-8657 SPRING, Seat O.P.C.
50 9-0539 SCREW, Self Tapping 1/4-20 x 1/2"
51 2-2486 DRAIN, Oil (Briggs)

*NOTE: Item 43 is used on the 14 HP Kohler engines only.

R. E. RIDER (EURO) SERIES 15

MANUAL No. 06097



DIFFERENTIAT_; R.H. FENDER

’/ B
/fg

R | T
MANUAL No. 06097 0 R. E. RIDER (EURO) SERIES 15



DIFFERENTIAL, R.H. FENDER |

ITEM PARTNO. DESCRIPTION

1 1-4401 COLLAR, Lock (Includes #9-0201 Set Screw)

2 1-8822 BALL BEARING, Axle (R. H. Fender) (33" Models - 13 & 14 HP)
2A 1-2296 BEARING, Axle (R. H. Fender) (25" & 28” Models - 8 & 9 HP)
3 1-0969 NUT, 5/16-24 Hex Flange Lock

4 3-1079 WASHER, Thrust

5 3-8067 PLATE, Differential

6 2-2115 SPACER, Pinion (4)

7 2-1127 GEARS, Differential Pinion

8 1-1072 WASHER, Thrust

9 5-1584 ASSEMBLY, Drive Hex Tube

10 1-0988 WASHER, Hex Insert

11 1-0964 GEAR, 11 Teeth-10 Pitch

12 1-0941 CHAIN, 46 Pitch (#35)

13 2-1129 SPROCKET

14 1-0965 RING, Retaining

15 2-1128 SPACER

16 1-1037 CLAMP, Boot (2)

17 1-7083 BOOT, Oil Seal

18 1-1024 PLUG, Qil Fill & Check

19 3-7279 CASE, Transmission

20 2-8762 GASKET, Transmission Case

21 3-7957 FENDER, Right Hand ( 33" Commercial Models)

- 3-7280 FENDER, Right Hand (25" & 28” Standard Models)

22 2-1158 GEAR, 63 Teeth-10 Pitch

23 4-7763 AXLE, Long (Includes Gear) (Use Only With Short Axle #5-7398)
24 1-1026 SPACER

25 5-7398 AXLE, Short (Includes Gear) (Use Only With Long Axle #4-7763)
26 1-2333 SCREW, 5/16-24 x 1-5/8" Hex Cap Special Lock (4)

27 1-1156 O-RING, 5/16 (2)

28 1-1782 WASHER, Belleville (2)

29 9-0395 WASHER, 5/16 External Tooth Lock

30 9-0188 WASHER, 5/16 Flat

31 1-1042 BOLT, 5/16-24 x 2-5/8" |dler

32 9-0361 SCREW, 5/16-18 x 5/8" Self-Tapping (11)

33 9-0362 SCREW, 1/4-20 x 5/8" Self-Tapping (13)

34 3-2107 SPACER, Short Axle

35 6-1017 GREASE, Transmission

- 6-0411 KIT, Differential (Includes item 2A and 3-7280 Fender)

- 6-0662 KIT, Differential (Includes item 2 and 3-7957 Fender)

R. E. RIDER (EURO) SERIES 15 | MANUAL No. 06097



CHAIN CASE, L. H. FENDER

MANUAL No. 06097 R. E. RIDER (EURO) SERIES 15



CHAIN CASE, L. H. FENDER

ITEM PARTNO. DESCRIPTION

-

5-2683 ASSEMBLY, Chain Case
(Includes Items 2 Thru 13,15,16,31 Thru 33)

4-1136 CASE, Sprocket

2-8761 GASKET, Case Cover

1-1121 WASHER, Belleville (2)

1-0756 BEARING, Ball (2)

1-8963 SPROCKET & SHAFT

1-0614 KEY, 1/8 x 5/8" Woodruff

3-9778 COVER, Chain Case

1-0942 BEARING, Needle (2)

10 1-1086 WASHER, Nylon Thrust (2)

11 4-0355 HUB & SPROCKET

12 1-0941 CHAIN

13 9-0307 SCREW, #10-24 x 5/8" Self-Tapping (10)

14 1-1024 PLUG, Oil Fill & Check

15 2-2785 ROLLER

16 1-0776 RING, Retaining .

17 3-7285 FENDER, Left Hand (25" & 28" Models, 8 & 9 HP)

- 3-7958 FENDER, Left Hand (33" Models, 13 & 14 HP)

18 1-4625 COLLAR, Lock (Includes P.N. 9-0776 Set Screw, 1/4-20 x 1/4")

19 5-0918 BEARING, Left Hand Fender (Includes item 20)
(25" & 28" Models, 8 & 9 HP)

20 1-3324 FITTING, Lube

21 1-1070 ROD, Cross-Tie

22 1-1037 CLAMP, Boot (2)

23 1-7084 BOOT, Oil Seal

24 1-1071 WASHER, Thrust Nylon

25 1-1072 WASHER, Thrust

26 9-1505 NUT, 5/8-18 Hex Lock

27 1-0969 NUT, 5/16-24 Hex Flange Lock

28 1-9260 O-RING (2)

29 2-3447 SPACER

30 1-2271 WASHER, Shim (As Required)

31 2-7981 WASHER, Shim (6)

32 1-4624 BEARING, Left Hand Fender (33" Models, 13 & 14 HP)

- 5-1451 ASSEMBLY, Left Hand Fender (Includes P.N. 3-7958 Fender &
P.N. 1-4624 Bearing) (33" Models, 13 & 14 HP)

33 6-1017 GREASE, Transmission

OO~NOONALWN

NOTE: See Pages 14 &15 For llfustration Of Brake Lever Assembly And Related Parts.

R. E. RIDER (EURO) SERIES 1 5A 1 MANUAL No. 06097



SMOOTH CLUTCH ASSEMBLY

(1) ASSEMBLY

R. E. RIDER (EURO) SERIES 15

14

MANUAL No. 06097



SMOOTH CLUTCH ASSEMBLY

ITEM PARTNO. DESCRIPTION

1 5-3114 ASSEMBLY, Smooth Clutch (Includes ltems 2 Thru 6)

2 5-7338 HUB, Driven Disc

3 5-3103 DISC, Driven

4 1-4523 WASHER, Thrust

5 3-2331 PLATE

6 9-0585 NUT, 5/16-18 Hex Flange Lock (4)

7 | 5-2497 ASSEMBLY, Brake Lever (Includes Brake Lining & Rivet)
8 1-2313 RING, Retaining

9 9-0303 NUT, 1/4-28 Hex Top Lock

10 9-1294  WASHER, 1/4 Flat (3)

11 1-0916 SPACER

12 9-1504 SCREW, 1/4-28 x 1" Hex Head Cap
13 2-2371 SPRING, Brake Return

14 1-2264 SPRING, Clutch Brake

15 3-3292 LIFT, Yoke

16 1-1048 BEARING, Yoke (2)

17 1-1201 NUT, 5/16-24 Hex Center Lock (2)
18 9-0238 SCREW, 5/16-24 x 1" Hex Head Cap (2)
19 9-1198 SCREW, 3/8-16 x 5/8" Self-Tapping
20 3-3201 COLLAR, Yoke

21 1-1763 WASHER, 5/16 Flat (2)

22 3-4725 ARM, Yoke

23 9-1084  SCREW, 1/4-20 x 3/8" Self-Tapping (2)

R. E. RIDER (EURO) SERIES 15 15 MANUAL No. 06097



R. E. RIDER (EURO) SERIES 15

RAILS & LIFT ARMS g
ASSEMBLY (See

Pages 18 & 19)

MANUAL No. 06097

CUTTING DECKS, DEFLECTORS

16



CUTTING DECKS, DEFLECTORS

ITEM PARTNO. DESCRIPTION

2-9989 COVER, Spindle

6-1221 25" DECK KIT

6-1809 28" DECK KIT

6-1225 33" DECK KIT

5-2555 DEFLECTOR, Discharge (28" & 33" Deck) (Includes Item 4)
2-2841 DECAL, DANGER (Cut Finger)

3-3780 HINGE, Deflector

1-6341 SPRING, Hinge

2-6234 PIN, Hinge

9-1070 NUT, 5/16-18 Hex Flange Lock

1-6967 BLADE, 25" Mulcher

1-6980 BLADE, 28" Mulcher

1-6982 BLADE, 33" Mulicher

10 2-6483 NUT, Push (2)

11 5-1976 DEFLECTOR, Discharge (25" Deck) (Includes ltem 4)
- 5-7624 ASSEMBLY, Discharge (25" Deck)(Includes items 4 Thru 9 & 11)
12 9-1015 SCREW, 1/4-20 x 3 1/2" Self-Tapping (2)

13 9-1296 WASHER, 5/16 Flat (2)

14 1-9518 25" BLADE

- 1-9515 28" BLADE

- 1-9523 33" BLADE

15 6-0480 KIT, Air Lift (25", 33" Models) (Includes 16 Thru 19)

I | ©OO~NOONHLW] | D=

16 3-7723 AIR-LIFT (2) (25", 33" Models)

17 9-0228 SCREW, 5/16-24 x 11/16" Machine (6)

18 9-0391 WASHER, 5/16-24 Internal Tooth Lock (6)
19 9-0223 NUT, 5/16-24 Hex (6)

20 9-0392 SCREW, 1/2-20 x 1" Hex Head Cap (2)

21 9-0509 WASHER, 1/2 Internal Tooth Lock (2)

22 9-0559 NUT, 1/2-20 Hex Jam (2)

23 9-1508 BOLT, 5/16-18 x 3/4" Short Neck Carriage (2)
24 9-1016 SCREW, 1/4-20 x 5/8" Self-Tapping (4)

25 9-1510 SCREW, 5/16-18 x 1/2" Self-Tapping (3)
26 2-9143 BLADE, Ninja, 25"

- 2-6453 BLADE, Ninja, 28"

- 2-4741 BLADE, Ninja, 33"

27 9-0613 NUT, 3/18-16 Hex Flange Lock (9)

28 3-3570 BRACKET, Gage Wheel (Front)

29 9-1532 SCREW , 38-24 x 3 3/4" Hex Head Cap (3)
30 1-9190 WHEEL, Gage (3)

31 1-5272 SPACER (3)

32 9-1518 NUT, 3/8-24 Hex Lock (3)

33 3-3571 BRACKET, Gage Wheel (Rear) (2)

34 9-0731 BOLT, 5/16-18 x 1/2" Short Neck Carriage (6)
35 9-1070 NUT, 5/16-18 Hex Flange Lock (8)

36 9-0492 NUT, 5/16-18 Wing (2)

37 9-0612 BOLT, 3/8-16 3/4” Hex Flange Lock (3)

38 1-6968 COVER, 25" Mulcher

- 1-6983 COVER, 28" Mulcher

- 1-6984 COVER, 33" Mulcher

39 9-0584 BOLT, 1/4-20 x 1/2” Hex Flange Lock

R. E. RIDER (EURO) SERIES 15 7 MANUAL No. 06097



'RAILS, LIFT ARMS, CAM LIFT

M
9/ 41
lﬁ‘/

MANUAL No. 06097 18 R. E. RIDER (EURO) SERIES 15



RAILS, LIFT ARMS, CAM LIFT
(25", 28", & 33" MODELS)

ITEM PART NO. DESCRIPTION \\\
1 4-1389 ARM, Rear Lift (25" Models Only)
2 1-6122 ROD, Leveling
3 3-3765 QUADRANT, Lift Lever
4 2-4914 SPRING, Extension
5 2-4878 LEVER, Lift
6 3-1838 BRACE, Top
7 3-1855 GUIDE, Belt
8 3-4918 RAIL, Left Hand
] 3-4919 RAIL, Right Hand
10 5-1310 ASSEMBLY, Clutch Plate
11 4-0685 ARM, Front Lift, Adjustable
12 2-2717 ROD, Support (Front Lift Arm to Front End)
13 1-7847 RING, 7/16 Retaining
14 3-3008 ARM, Leveling
15 2-3658 GRIP, Height Adjustment Lever
16 9-1001 SCREW, 5/16-18 x 5/8" Self-Tapping (Torx) (2)
17 9-0365 PIN, 1/8 x 3/4" Cotter
18 2-5049 HUB, Deck Lift
19 2-6394 COVER, Height of Cut
20 9-0854 NUT, 3/8-24 Hex Nyloc _
21 9-1198 SCREW, 3/8-16 x 5/8" Self-Tapping (6)
22 9-0361 SCREW, 5/16-18 x 5/8" Self-Tapping
23 9-1164 BOLT, 5/16-24 x 1 5/8" Tapered Axle
24 9-0480 NUT, 5/16-24 Hex Flange Lock
25 1-3550 PIN, 3/16 x 1" Roll
26 1-2067 RING, Red (2)
27 2-7429 CABLE, Rear Deck
28 2-2112 RING, White

28A 2-4762 BRACKET, Deck Lift (25" Models Only)
298 3-4695 BRACKET, Lift Assist (28" & 33" Models)

30 3-2997 ARM, Front Lift (Left Side)

31 34213 PIVOT, Leveling

32 9-1084 SCREW, 1/4-20 x 3/8" Self-Tapping
33 9-0844 PIN, 3/16 x 3/4" Roll

34 2-6292 SPRING, Latch

35 4-1470 LATCH

36 2-6286 GRIP, Lift Latch

37 1-1021 PIN, 1/4 x 1 1/4” Clevis

38 9-0360 PIN, 1/16 x 3/4" Cotter

39 9-0753 PIN, 3/16 x 1 1/2" Cotter ’
40 9-0858 SCREW, 5/16-18 x 1/2" Self-Tapping
41 9-1016 SCREW, 1/4-20 x 5/8" Self-Tapping
42 9-0606 BOLT, 5/16-18 x 5/8" Hex Flange Lock
43 9-0585 NUT, 5/16-18 Hex Flange Lock

44 9-0122 WASHER, 3/8 Flat

45 4-1627 ARM, Rear Lift (28” & 33" Models)
46 1-2068 RING Blue

47 2-8200 SWIVEL

48 2-8021 COVER, Chain

49 9-1503 PIN, 3/32 x 1 1/2" Hair

50 2-8728 HOOK, Chain (2)

51 9-0584 BOLT, 1/4-20 x 1/2" Hex Flange Lock
52 9-0583 NUT, 1/4-20 Hex Flange Lock

R. E. RIDER (EURO) SERIES 15 MANUAL No. 06097

19



BLADE STOP PEDALS

ITEM PARTNO. DESCRIPTION

1 3-3601 PEDAL, Blade Stop Control

2 3-5669 SPRING, Latching

3 1-5448 SPRING, Pedal

4 1-6495 BOLT, 3/8-24 x 3/4" Shoulder

5 - 1-5446 BOLT, 3/8-24 x 9/16" Shoulder

6 1-5447 ECCENTRIC, Leveling

7 9-0122 WASHER, 3/8 Flat

8 9-0250 WASHER, 1/2 Flat (2)

9 9-0289 NUT, 3/8-24 Hex Lock

10 9-0390 WASHER, 3/8 Internal Tooth Lock
MANUAL No. 06097 R. E. RIDER (EURO) SERIES 15

20



'BELTS, BRAKES, INTERLOCK
(25” MODELS)

ITEM PART NO. DESCRIPTION ITEM PART NO. DESCRIPTION
1 2-2252  BELT, Drive 16 1-4304  PIN, 1/4 x 1 5/8" Clevis
2 1-8781  PULLEY, Spindle 17 2-9244  BOLT, 5/16-18 x 3" Eye
3 2-9624  PULLEY, idler 18 2-8200  SWIVEL, Adjustable 1.6
4 3-2111  RESTRICTOR, Belt 19 1-5067  PIN, 3/32 x 1 1/2” Hair
5 4-7787  ARM, Idler 20 9-0122 WASHER, 3/8 Flat
6 1-2055 ROD, Idler 21 9-0055 WASHER, 1/4 Flat
7 4-1324 HANDLE, Blade Lever 22 1-0027  NUT, 3/4-16 Hex Jam
(On - Off) 23 9-1517 SCREW, 3/8-24 x 1 3/4” Hex Cap
8 2-3657 GRIP, Handle 24 9-1518  NUT, 3/8-24 Hex Lock
9 1-8524 = SWITCH, Deck Interlock 25 9-0037  PIN, 3/32 x 3/4" Cotter (3)
10 3-8021 MOUNT, Handle 26 9-0299 SCREW, #10-32 x 1" Self-Tap
11 1-4168  SPRING, Blade Handle 27 9-0362 SCREW, 1/4-20 x 5/8" Self-Tap
12 1-4314 SPACER - 28 1-5290  HUB, Pulley
13 1-0740  RING, Retainer (2) 29 1-0935 WASHER, Spindle (3)
14 3-5378 DRUM, Brake 30 3-2027 WASHER, 49/64 x 1 1/2" Flat (2)
15 3-4852 BAND, Brake

R. E. RIDER (EURO) SERIES 15 . MANUAL No. 06097



BELTS, BRAKES, INTERLOCK
(28” & 33” MODELS)

ITEM PARTNO. DESCRIPTION

28619 .

1
2 1-8781
3 2-9624
4 1-8574
5 4-7787
6 1-2055 .
7 4-1324
8 2-3657
9 1-8524
10 3-8021
11 1-4168
12 1-4314
13 1-0740
14 3-5378
15 3-4852
16 1-4304
17 2-9244
18 2-8200
19 1-5067

'MANUAL No. 06097

BELT, Drive
PULLEY, Spindle
PULLEY, 4" idler
IDLER, 4 1/8" Flat
ARM, Idler

ROD, ldler

'HANDLE, Blade Lever

(On - Off)

GRIP, Handle

SWITCH, Deck Interlock
MOUNT, Handle

SPRING, Bilade Handle

SPACER

RING, Retainer (2)
DRUM, Brake

BAND, Brake

PIN, 1/4 x 1 5/8" Clevis
BOLT, 5/16-18 x 3" Eye
SWIVEL

HAIRPIN, 3/32x 1 1/2"

ITEM

20
21
22
23

24

25
26

22

PART NO.

9-0122
9-0055
1-0027
2-7174

9-1575
9-0037
9-0299
9-0362
1-5290
1-0935
3-2027
2-8578
1-3849
1-6314
3-5229
9-1514
2-3666
3-2111
9-1296

DESCRIPTION

WASHER, 3/8 Flat

WASHER, 1/4 Flat

NUT, 3/4-16 Hex Jam

SCREW, 5/16-18 x 2"

Hex Cap (2)

NUT, 5/16-18 Center Lock (2)
PIN, 3/32 x 3/4" Cotter (4)
SCREW, #10-32 x 1" Self-Tap
SCREW, 1/4-20 x 5/8" Self-Tap
HUB, Puliey

WASHER, Spindle (3)
WASHER, 49/64 x 1 1/2" Flat (2)
LINK

SPACER, 21/64 x 5/8 x 5/32"
WASHER, 21/64 x 1 1/4 x 3/32”
LINK, ldler

WASHER, 3/8 x 13/16" Flat (2)
SPRING

RESTRICTOR

WASHER

R. E. RIDER (EURO) SERIES 15



@ASSEMBLYW

_®

11

ITEM PART NO.

5-9813
1-2491
1-3313
5-0696
1-0817
9-0392
9-0559
9-0356
3-7751
10 1-4407
11 2-1742
12 1-2670
13 1-0121

OCO~NOOHEWN-=

DESCRIPTION

'SPINDLE

12
Ty

(I

'ASSEMBLY, Spindle Housing (Includes Items 2 Thru 11)
RING, Retaining (2) :
BEARING, Spindle (2)

HOUSING, Spindle (Includes Item 5)

FITTING, Lube

SCREW, 1/2-20 x 1" Hex Head Cap (2) (GR. 5)
NUT, 1/2-20 Hex Jam (2)
NUT, 5/8-18 Hex Lock
HOLDER, Blade
WASHER, Spindle

SPINDLE
RING, Tolerance

WASHER, 3/4 Shim

R. E. RIDER (EURO) SERIES 15

23

'MANUAL No. 06097



'DRIVE DISC ASSEMBLY

— -

ITEM PART NO.

1 5-3708

- 5-3709

2-9112
2-8779
- 2-8796
9-0132
1-0210

MANUAL No. 06097

DESCRIPTION

ASSEMBLY, 4" O.D. Drive Disc (33" Models)
(Includes Items 2 Thru 4)
ASSEMBLY, 5" O.D. Drive Disc (25" & 28" Models)
(Includes Items 2 Thru 4)

HUB

PULLEY, Drive (25" & 28" Models)

PULLEY, Drive (33" Models)

SCREW, 3/8-16 x 3/8” Set (2)
KEY, 1/4” Square x 2"

. R. E. RIDER (EURO) SERIES 15



ITEM PART NO.

2-8595
5-1905
5-2435
1-2515
1-9377
3-2015
3-2038
7-6272
1-2912
1-4359
1-2222
3-3377
9-1542
2-3191
9A 2-8659
10 1-3849
11 2-4507
12 9-1038
13 2-9211

>

©CO~NOOB]| | | POW] N=

R. E. RIDER (EURO) SERIES 15

FUEL TANK & OPERATORS SEAT

DESCRIPTION

SEAT, Operator
ASSEMBLY, Fuel Tank (Includes ltem 3)
ASSEMBLY, Fuel Tank With Gauge (Includes Item 3A)
CAP, Fuel Tank w/gauge
CAP, Fuel Tank With Gauge
HOSE, Fuel (7" Long)
HOSE, Fuel (5" Long)
HOSE, Fuel (8 1/2" Long)
HOSE, Fuel (12 1/2” Long) (Kohler Only)
FILTER, Fuel (In-Line)
CLAMP, Fuel Line (4)
BRACKET, Fuel Tank (Rear)
SCREW, 5/16-18 x 5/8" Self-Tapping (2)
KNOB, Seat Adjusting (25" & 28" Models) (2)
KNOB (2), Hinged Seat
SPACER, 5/16 (33" Models) (2)
VALVE, Fuel Shut-Off (Accessory)
BOLT, 5/16-18 x 1/2" Hex Flange Lock (2)
SWITCH, Seat (25" & 28" Models)

MANUAL No. 06097

25



ENGINES & EXHAUST MUFFLER

ENG. H.P. START TYPE ENGINE MFGR. MFGR. MODEL MFGR. TYPE
8.0 ELECTRIC BRIGGS & STRATTON 195707 0143-01
10.0 ELECTRIC BRIGGS & STRATTON 28A207 0121-01
13.0 ELECTRIC BRIGGS & STRATTON 28M707 0113-01
14.0 ELECTRIC KOHLER CV14ST PS-1473

ITEM. PART NO.

1-9358
9-1495
1-3849
9-1065
9-1070
9-0206
2-4092
4-1367
9-1581
10 3-3564
11 9-1016
12 9-1059
13 2-4356

OCO~NOOPAWN=

DESCRIPTION
MUFFLER (Kohler Engine)

SCREW, 1/4-20 x 3/4" Hex Head Cap (Kohler Engine)

SPACER

NUT, 1/4-20 Hex Flange Lock

NUT, 5/16-18 Hex Flange Lock (2) :
SCREW, 5/16-18 x 3/4” Hex Head Cap (2)
GUARD, Muffler (Briggs Engines)
DEFLECTOR, Heat (28" Model - Briggs Engine)

SCREW, #8-18 x 1/2” Self-Tapping (28" Model - Briggs Engine) (10)

BRACKET, Muffler Guard

SCREW, 1/4-20 x 5/8” Hex Head, Self-Tapping (Kohler Engine) (2)
SCREW, 1/4-20 x 1" Hex Head Cap, Grade 5 (Kohler Engine) (2)

GUARD, Muffler (Kohler Engine)

26

R. E. RIDER (EURO) SERIES 15



THROTTLE CONTROL

«

ITEM PARTNO. DESCRIPTION
1 2-4155 CONTROL, Throttle (Briggs)

- 2-2483 CONTROL, Throttle (Kohler)

2 9-0913 SCREW, #10-24 x 1/2" Self-Tapping (Torx) (5)
3 2-3665 COVER, Dash Panel (Electric Start)
4 9-1017 SCREW, #8-32 x 3/8" Cross Recessed Fillister Head (2)
5 9-1018  NUT, #8-32 Hex (2)
6 2-3655 KNOB, Throttle Control
R. E. RIDER (EURO) SERIES 15 'MANUAL No. 06097

21



To Item 8

P

MAGNETO
SHORTING
"

To Item 11

TERMINAL

D.) STARTER

G

(C.)ALTERNATOR

ELECTRICAL SYSTEMS

SHORTING
BLOCK

(See Inset) —~
Conr
ENGINE

GROUND

(For 8 HP Without Recoill Back-Up)
WIRE

(A.) MAGNETO
-CHARGING

®)

R. E. RIDER (EURO) SERIES 15

28

MANUAL No. 06097



~ ELECTRICAL SYSTEMS
(For 8 HP Without Recoil Back-Up)

ITEM PARTNO. DESCRIPTION

1 6-0753 KIT, 12V Dry Charge Battery

2 1-8817 SOLENOID

3 2-2788 HARNESS, Starter Wiring (Briggs)

4 1-9297 HARNESS, Ignition Wiring (Briggs)

5 1-6168 HOLDER, Fuse (Includes Fuse)

- 1-6169 FUSE (10 AMP)

6 2-2886 SWITCH, Traction Operator’s Presence
7 2-8386 HARNESS, (Deck Interlock Wiring)

8 1-8524 SWITCH, Deck InterIock

9 1-2444 COVER, Battery Cable

10 1-9326 CABLE, Positive (Red)

11 2-2880 SWITCH, Ignition (Used With Electric Start)
12 9-0880 WASHER, 5/8 Internal Tooth Lock

13 1-5438 NUT, 5/8-32 Hex

14 1-1138 KEY, Switch (2)

15 9-0539 SCREW, 1/4-20 x 1/2" Self-Tapping (3)

16 2-2887 PROTECTOR, Solenoid

17 9-0063 NUT, 1/4-20 Hex (4)

18 9-0053 WASHER, 1/4 Internal Tooth Lock (2)

19 2-7172 SCREW, 1/4-20 x 5/8" Hex Head Cap (2)
20 2-8027 CABLE, Negative

21 2-8843 HARNESS, Operator Presence Control Wire
22 9-1576 NUT, 1/4-20 Hex

23 1-2080 TIE, 7" Long Cable (2)

24 9-0372 NUT, 1/4-20 Hex Lock (2)

25 1-2485 RETAINER, 1/4 Bolt (2)

26 1-4451 TIE, 2" Long Cable

27 2-9211 SWITCH, Seat

R. E. RIDER (EURO) SERIES 15 MANUAL No. 06097

2



'ELECTRICAL SYSTEMS
(For 10 & 13 HP)

(G.) MAGNETO
SHORTING
BLOCK /
(See Inset /,_J

On Page 31) - —/

/Qgg:
“igxl

“(I.) ALTERNATOR
CHARGING
WIRE

MANUAL No. 06097



ELECTRICAL SYSTEMS
(For 10 & 13 HP)

ITEM PART NO.

1 6-0753
2 1-8817
3 2-2788
4 1-9297
5 1-6168
- 1-6169
6 2-8606
7 2-8386
8 1-8524
9 1-2444
10 1-9326
11 2-2880
12 9-0880
13 1-5438
14 1-1138
15 9-0539
17 9-0063
18 9-0053
19 2-7172
20 2-8027
21 2-8607
22 9-1576
23 1-2080
24 9-0372
26 1-4451
27 2-9211
27A 2-3354
28 2-2886

DESCRIPTION

KIT, 12Volt Dry Charge Battery
SOLENOID
HARNESS, Starter Wiring (Briggs Engines)
HARNESS, Ignition Wiring (Briggs Engines)
HOLDER, Fuse (Includes Fuse)

FUSE (10 AMP)
INTERLOCK Module (Briggs)
HARNESS (Deck Interlock Wiring)
SWITCH, Deck Interlock
COVER, Battery Cable
CABLE, Positive (Red)
SWITCH, Ignition (Used With Electric Start)
WASHER, 5/8 Internal Tooth Lock
NUT, 5/8-32 Hex
KEY, Switch (2)
SCREW, 1/4-20 x 1/2" Self-Tapping (3)
NUT, 1/4-20 Hex (4)
WASHER, 1/4 Internal Tooth Lock (2)
SCREW, 1/4-20 x 5/8" Hex Head Cap (2)
CABLE, Negative
HARNESS, Operator Presence Control (OPC) Wire
NUT, 1/4-20 Hex
TIE, 7" Long Cabile (2)
NUT, 1/4-20 Hex Lock (2)
TIE, 2" Long Cable
SWITCH, Seat (8 HP & 10 HP Engines)
SWITCH, Seat (13 HP Engines)
SWITCH, Operator Presence Control (OPC) Traction

R. E. RIDER (EURO) SERIES 15

MAN UAL No 06097

31



'ELECTRICAL SYSTEMS
(For 14 HP Kohler)

— _

(H.) ENGINE
GROUND

ENGINE . K
MOUNTING
PLATE

. TERMINAL

MANUAL No. 06097 R. E. RIDER (EURO) SERIES 15

2



ELECTRICAL SYSTEMS
(For 14 HP Kohler)

ITEM PART NO.

-

DESCRIPTION

1 6-0753 KIT, 12V Dry Charge Battery
2 1-8817 SOLENOID
3 1-9321 HARNESS, Starter Wiring
4 1-9322 HARNESS, Ignition Wiring
5 1-6168 HOLDER, Fuse (Includes Fuse)
- 1-6169 FUSE (10 AMP)
6 2-8677 INTERLOCK Module
7 2-8386 HARNESS, (Deck Interlock Wiring)
8 1-8524 SWITCH, Deck Interlock
9 1-2444 COVER, Battery Cable
10 1-9326 CABLE, Positive (Red)
11 2-2880 SWITCH, Ignition (Used With Electric Start)
12 9-0880 WASHER, 5/8 Internal Tooth Lock
13 1-5438 NUT, 5/8-32 Hex
14 1-1138 KEY, Switch (2)
15 9-0539 SCREW, 1/4-20 x 1/2" Self-Tapping (3)
16 2-2887 PROTECTOR, Solenoid
17 9-0063 NUT, 1/4-20 Hex (4)
18 9-0053 WASHER, 1/4 Internal Tooth Lock (2)
19 2-7172 SCREW, 1/4-20 x 5/8" Hex Head Cap (2)
20 2-8027 CABLE, Negative
21 2-8678 HARNESS, Operator Presence Control (OPC) Wire
22 9-1576 NUT, 1/4-20 Hex
23 1-2080 TIE, 7" Long Cable (2)
24 9-0372 NUT, 1/4-20 Hex Lock (2)
25 1-2485 RETAINER, 1/4 Bolt (2)
26 1-4451 TIE, 2" Long Cable
27 2-3354 SWITCH, Seat
28 2-2886 SWITCH, Operator Presence Control Traction
29 9-0299 SCREW, #10-32 x 1” Self-Tapping
30 9-0913 SCREW, #10-24 x 1/2” Self-Tapping Torx (3)
BATTERY GROUND SCREW
//i./fiir o b
% 1@
1 - -
- =
o 2
o L - (o] co: k.) H
] = & \? CCI
18 w,

'R. E. RIDER (EURO) SERIES 15

FRONT VIEW OF ENGINE

33 MANUAL No. 06097



" ACCESSORIES & ATTACHMENTS

SNAPPER REAR ENGINE RIDER ACCESSORIES

PART NO. DESCRIPTION OF KIT MODELS USED ON
B-0517...cooceviiiiiciicreenrrrreeee Wheel Weight (8" Wheels) ...........eevveeeeiceiiannnn. All Rear Engine Riders
6-0601.....ccovvieiiccicicreeen, Smooth Start Clutch..................oooiii All Rear Engine Riders

6-0697 .....coeeeeerccrrere e, DUMP Carl.......ceeeeeic e All Rear Engine Riders

B-0737 e eeeeeinen, Gauge Wheel ..........ooovvvevneeeerrenririierereeeneeenns All 33" Deck Rear Engine Riders
6-0941 ..., Single Bag Catcher...............ccooooiiiiiiiiiiiiiiiiiin, All 25" Deck Rear Engine Riders
6-0043.......ee, Single Bag Catcher............cccoevvvviiiiiriiririeeceninnn, All 28" & 33" Deck Rear Engine Riders
6-0046.........coevmeeeiiiiiicenen, Twin Bag Catcher...........c..covviiicccccceneeeen, All 28" & 33" Deck Rear Engine Riders
6-0947......coovieeicccece, Bag-N-Wagon ..............cccoiiiiiiiiiiiiicccccecceeene e, All 28" & 33" Deck Rear Engine Riders
6-0048......ccccviiiiiiiien, ThatCheriZer .......coooviv et All Series 7 & Newer Riders
6-0964.......c.covviiiiiiiiiieeean, Wagon COVEN.......oeeviiiiiicieeeieeee e All 28" & 33" Deck Rear Engine Riders
6-1190.....oiiiiiieeecenn, Weight (Frontj .................................................... All Series 7 & Newer Riders
6-0959.......ccoiiiiiiiiines Dozer Blade (36" Blade) .........c.ccccoevvvviiieeeeeeeennnns All Rear Engine Riders

6-0357 ..o, Tire Chains (Tires-16 X 6.50-8) ..........ccceeeeerinnnnnn. All Rear Engine Riders

6-0357 ... Tire Chains (T irés~16 X 4.80-8)...curueirieieniiirinnannn All Rear Engine Riders
6-1049......ccooeiriiiiieee, Ninja Recycling (COVED........coooevveveevereeireereennn, All 25" Deck Rear Engine Riders
6-1253....oereeeeeee e, Ninja Récycling (COVED ..., All 28" Deck Rear Engine Riders
6-1255....ccoiiieecccccereeeee, Ninja Recycling (Cover)........ccccceeeeviiiiieneeeeenne. All 33" Deck Rear Engine Riders
MANUAL No. 060977 R E. RIDEI{(EURO) SERIES 15

34



WIRING SCHEMATICS

AVI8

GNNOYY
INIONT

NMOYE
ang
HOLIMS A¥3LLVE
NOLLIND|
a3y
. QI0N310S
HOV 18
a3y \
. +H(. ¥3LYVLS
—— a3y €LIV) 3LIHM +
(GNNOYD NN
\_ e INIONJ
[ on 3L IHM h
IN —_
ov% Pa Pa o0 aNnoy¥o
MOTTIA N Y v NOWINDI
HOLIMS ne >
1v3s ILIHM — N33¥9 N a3y HOLIMS /
||./J N\NN\ll va3id ON
_H_mT .._u_ 31Na0ON _|_\_
HOLIMS
%03a | / N
ove n_h;__u a3y
/MO1T3A ALIHM NEETTS

WIRING SCHEMATIC FOR 10 & 13 Hi’ BRIGGS ENGINES

MANUAL No. 06097

35

R. E. RIDER (EURO) SERIES 15



NMOUYE
: Inle
HOLIMS AdiLive =
NOLLIN9I =
a3y + — ‘
oL AL 3504 QI0N310S IS
NIV 18
HD _.l.v wovg
a3y
Hov1g HOLVNY3L TV
| a3y S Inie ¥ILYVLS
o _U a3y (ONNOYD NI} 3L IHM ims
e o
\_\ aNNoYo INIONT
€ NOLLINDI 3LIHM
\nloz 3LIHM
IN —
P Cr
t C T e P vd
MOT73A —Ay HOLVYNYIL TV NO
HOLIMS a3y oz:muw ouzzq“mnw
1v3S
ALIHM — N33O — N\l ns :w&__uw NS
il )
I Y wovig
_._/_ 31NaON _|_\_
HOL IMS _
%030 | N N
m.”_ Inie

" WIRING SCHEMATICS

/MOT13A

N3349

WIRING SCHEMATIC FOR 14 HP KOHLER ENGINES

R. E. RIDER (EURO) SERIES 15

36

MANUAL No. 06097



DECALS

EUROPEAN DECALS

o~ ‘

~ ~ ~ ~
BREMSBETRIES FONCTIONNEMENT DES FREINS REMBEDIENING
ANHALTEN: XUPPLUNGS/BREMSPEDAL POUR UARRET: APPUYEZ SUR LA PEDALE OM TE STOPPEN: DUW
TRETEN. EMBRAYAGE/FREN. ONTKOPPELLING/REMPEDAAL IN.
ANZIEHEN DER PARKEBREISE: POUR METTRELES FREINS DE OM PARKEERREM AsN
KUPPLUNGS/EREMSPEDAL TRETEN, STATIONNEMENT APPUYEZ SUR LA PEDALE s
PARKBREMSENZUGRIEGES, HOCHZIEHEN UND EMBRAYAGE/FREIM. SOULEYEZ LE LOQUET PARKEERHEFBOGM GP EN LAAT
KUPPLUNGS/BREMSPEDAL LOSLASSEN, DU FREN DE STATIONNEMENT ET RELACHEZ 2 ONTXOPPELINGSREMPEDALER L0S.
: LES PEDALES EMBRAYAGE/FREN. /
M LOSLASSEN DER PARKERBISE: POUR FELACHER LES FRENS CF Ol PARKEERPEM LOS TELATEN: DUW
KUPPLUNGS/BREMSPEDAL TRETEN. -~ STATIONNEMENT. APPUYEZ SUR LA PEDALE onma
BETRIER DES MESSERS MESBEDIENING
= FONCTIONNEMENT DE LA LAME
EINSCHALTEN DES MESSERS: OM HET MES TE STARTEN: TREX
MESSERHEZEL AUF .ON- BT, BN LNO POUR ACTIONNER LA LAME: DEPLACER LE MESHEFECCM NAAR “CN® BN HOUD VAST.
_HOLD® (FESTHALTEN). MESSERPEIAL MIT LEVIER EN LE MANTENANT, APPUYEZ AVEC _~"| OuW QP MESPETAAL MET HIEL HOUD HIEL
i LE TALON. MANNTENEZ UN DE YOS TALONS 3 0P MESPEDAM, Ch TE MAKEN,
DEM ABSATZ TRETEN. ZUM MAMEN ABSATZ o AP ILE PouR TONDRE
i POUR ARRETER LA LAME: RETIRER VOTRE 3"1% o B
AUSSCHALTEN DES MESSERS: ABSATZ WEG AN OF VERPLMTS
VOM MESSERPEDN. ODER MESSERHESEL ey A PEIME QUPLACER LELEVER MESHEFEOGM NMA “OFF.
MAUF CFF BE2W, S, [ e —
. S . J . -7

[ AVERTISSEMENT
AN WARNUNG

POUR EVITER TOUT

DANGER D" ACCIDENT

® LIRE SOIOEVSMERT TOUS LES WOELS o LESEN $1C MLE MTGRUICFERTEN
€1 DGTPUCTIONS FOUDNS AYEC LA SETRFRSALEITUND! 10
wame. YORSOMITEN CUROL

© ASSUREZ YOUS CUE TOUS LCS BOUCLIERS o STELLEN SIE SIONER, DASS IOt
OF PROTECTION, CINTACIEURS E£F MIIRES  SORMIZBLECHE, SLENCEN SOIALTER
ASPOSHIFY OE SECURITE SOUENT BiER
OF PLACE LT FOMCTIONELS.

o GEBARASSEZ LA SUNFACK A TOMORE CE
TOUT FR MFTALLIJUE PIERRES OU TOUT

ZU UNFALLVERHUTUNG

OTODER SIC DRANT, STEE 10
SORST1SE CTGERSTAMGE YOR OER

ATRE OBJET OUT POURRAIT CAUSEN OES

HKOTNIS $°LS ETAKNE PROJKCTES PAR 31C DEI BEROHAIG W1
U Lae. 00N MESSER YERLCTZUNGEN OOCR

® W LASSEY JAMMS LES DEFMITS O YOURSAOKD KOBEN
WOIRS 0 1RUZE 523 SUR OU A * CULODN SIE SEIM MLMEN KTIE DaXY

PROLIMAIE TE LA 1OOEEVSE PEROANT

VORSICHT A\

SO% UINISATION QLOIUEL LES CON RASDL aLf
A UNE bt OISTANCE DOC L ORI SOLLTEN £10N SIGIEANEITIASS TG
0 YOus TOMORZ, Chonat TOL

© ALCASC 110N OFRANCRL YOUS AVANT  ® SDEN SIT YOR OCM ZROOBCTION LE DEFLECTEUR LATERAL  VOH INBETRIEBSETZEN
3 FAR WAROC ARERE. O RTDL OULE BAC DE RAMASSAGE  DES MAHERS SING

© % TONRZ PAS SUR LS PENTTS OU U @ MKaDX STE mONT Mt WI o OCIVENT ETHE INSTALLES  AUSWURFBLECH BZVY.
WELOR ORI O LA STABRITE o D e T AVANT LUTILISATION  GRASFANGVORFICHTUNG
U LA TRACTION SOUARNT COUFIVILY. Waon 1) ST e OELA TONDEUSE.  ZU BEFESTIGEN.
51 YOUS M POUVET PAS FAIRE WAROHE N MACROIATY o aTEAT B renmcen
ARBICRL SUR N PENTE M TONOEZ 733, thomn,

® i TOMEZ PAS EX DEVERS SUR LES
FENTES T10MOEL € HAUT EX SAS
IMERNSSEY €T ME FUTES PAS (€
TIRAMES JMUSALS MO YOUS TODEY
RN WE SURF AT L

o o TOMOLZ PAS SURM IS PONTES
SPTRIELRES & 10 OXGRITS (TLEVATION
X 30ce SUR UNE LOMEUERUR OF MOwal

* CRTET LLS DOMARRAGES D¢ COTY $1
LA WACHiBE STOPPE £ NOMI AN I
COTE JARETEX LA LAME £T REGEICERTER
[VY--31 4

® GRRETEY LA LANE AYANT DE MCTTRE UL
SED A O LT X QUITTER YOTRT

Y $cE

whrER 11T AmlngE IOIT QUER,
SONIERY NANGAYF = UND HANGABRIRTS

D YEMEIOER S SOIMTES YUOLN
Y-y
Wl 15 1Ot A% HANCD! WT (DKM

CEFILL TOR MO ALS 10 SRAD (033
e ay 038 ¥

rOcrwiars mnllu 2d FAREER

o STOPPYN $IE YOR OEM ARSIZTON
DASMAwERR

ITEM PART NO.

REMOVE BATTERY BEFORE
STANDING MOWER ON END
FOR MORE THAN 2 HOURS

9~ JuLs BaTTERE DOIT ETRE ENLEVEE
AVANT DE METTRE LA TONDEUSE
DEBOUT POUR PLUS DE 2 HEURES

DESCRIPTION

R. E. RIDER (EURO) SERIES 15

1 2-2215 DECAL, Brake Operation (German)

2 2-2216 DECAL, Brake Operation (French)

3 2-2218 DECAL, Brake Operation (Dutch)

4 2-2841 DECAL, WARNING

5 2-3009 DECAL, European Noise Control

6 2-9837 DECAL, SAFETY Instruction (German & French)
7 2-9776 DECAL, European Community

8 2-4052 DECAL, Deflector (German & French)

9 2-9948

DECAL, Battery Storage

ENTFERNEN ' SIE OIE BATERIE,
BEVOR SIE DEN REITERMAHER FUR
MEHR ALS 2 STUDEN STELLEN

BATTERY VERWIJDEREN INDIEN
U DE MAAIER VOOR MEER DAN 2
UUR RECHT OP ZET

31

(DECALS - Continued On Next Page )



DECALS

r~

WARNING
WAARSCHUWING

AYOID SERIOUS INJURY

YERMIJOT ERNSTIGE XWETSUREN

TRE MACHINGS ARG ATTACOENTS.

® WARE SURE TMAT SHWLDS, QUIARDS,
SWITOHES, AND OTMER SAFETY
DEYICES ARE (N PROPER POSITION
A0 ARE FUMCTIONML

* QLM UOWING ARTA OF WAL,
ROCXS, AMO OTXER OBJICTS
THAT CORS CAUSE WARY
IF THROWN BY SLAJE

® 08 NOT ALLOW ONRDRER
(PRE-TEDNAGERS) OR MACIINE
TEYEX MTN SLADE OFF) OR IN
YARD WHEM MOWRRL. XITP
OTHERS SAFELY AWAY FROM
THE OPLRATING ARTA.

* LOOK DOWN AND BENDO KACHINE
SEFONE MO WL FEYERSING.

* 00 MOT WO Of SLOPES OR ANY
MEL MERC STABILITY A
TRACTION IS IN DOURT, ¥
TOU CAR NOT WEYORSE UP A
SLOPL. DO MOT WOW ON IT.

* 00 MIT MDW ACROSS FACT OF
SLOPCS. MOW UP AND DOWAL
REDUCE SPEED AMD AVOID SHASP
TURNS ON SLOPES.

* 00 NOT JOW OR ROMES STTDPDR
THAN 10 DECRIES (OME FOOT OF
RISE N SIX FECT OF LOGTHL

© AVOID UPNRLL STARTS, I¥ TWE
WAOUME 1S STOPPED SOME L A
SLorC, TUR SLACK OFF A
REVIRSE DOWN TE SLOPL

* $T00 B ADE BIFORE PUTTI
FOOT OR CROLND O LEAVING
L ™ STAT.

OR DEATH . 00 DOODSLAG
© ROO ALL MMUIMLS AND © LETS ALE CEBMAKIAMWIILINGEN D
INS TRUCTIONS FURSISHED WITH

DEIMMTES 0L WET DL MACHINE O
TOCADMREN GELLYERD Z!4m

S WRZUXER U ERVAN DAY ALLE
SEITHRMAPPON, SCHAELAMS

1)
NOCRE YERLIGNELDSYOOR LIENINGEN 18
SOCDE STAAT 21JM EM GOEO

© VERWALER MLE YOORWERPEN UIT O
MAASZONE DET DRNS 1GE XWETSUREN
RASEN YEROORLAXEN 4§ IE DOOR.

. HED MES UITCEWORPEN WORTER.

@ LAAY ST KROCREN {248 TOC 0P O
WOINE (IS MET WISSOWD.D
© WESE OF (N OF TUte TIJDEXS MET
WAAEEN EN HOUDT ANDERDN OF YENICE
¥itan

* U SOKDON OF AITER 4 ALS U
MHTOITRISOT.

® HAAL METT OF NELLINGEN OF WAAR 0OK
M2 OE STARILITEIT VAN OF MAQINE
TWFELAIIIG 1S, RUNT ¥ ACITIRIT
MEST OE HOLLING OF MAAS DA MIET.

© WAL} EEN NELLING NOOIT 18 OF LENETE
MAMY OF DN ASWAMRTS, MATIC UW
DELXLIO EN VONIOT XDATE
ORALIBEWECINGEX,

© WALl CEEW HELLDGCEN STUILER OAN
13 GRACEW 10.33 METEN HOOG B1J
0.98 METTR L.

& VRNLOY 0¥ SINCOPUALRTS TE
STARTER vall OF MOTOR STR
SCRCOPWAMTS, SCHAKIL., DA WET WES
UIT 8 LAAT U XAAR BOEDEN ZARCER

® SOnMRD, NET MES UIT ALVORENS
D1 YOET 0P 0 CAQMO 1€ JETTEN
oF OF ZETEL TE YERLATEN

AUTOMATIC
BLADE STOP

STOPS BLADE - NOT ENGINE

'MANUAL No. 06097

Q

Ne pas utlliser
ramassage cu

Betreiben Sle dleses Garit nicht chne

Grasfangkorb

De machine niet gebruiken zonder de
grasopvangzak of da beschermkap

Do not operate without entira Grass
Catcher or Guard in pface

7\
5

/{I-/

:/13

sans le bacde
{a projection en placs

29784

oder Abdeckschutz

1985

28515

10

nw 121

1994

29878

14

eeeeeaans A __CAUTION
POSITIVE (+) BATTERY POST MUST BE TOREAR 7O
PREVENT ARCING AND POSSIBLE EXPLOSION OR FIRE.
USE ONLY SNAPPER REPLACEMENT BATTERY T0 AVOID

ACID DAMAGE.

e rccwecemee N i s s v e wcsmam e mae 0w -

LA COSSE POSITIVE { +) OF LA BATTERIE DO(T SE TROUVER AU FONO OU
LOGEMENT POUR EVITER LES ETINCELLES, L'EXPLOSION OU LINCENOIE
UTILISER EXCLUSIVEMENT O3S SATTERIES D'ORIGINE SNAPPER POUR EVITER
LES RISOUES LIES A L'ACIDE

ACTUNG

R L I A R N R

UM VERATZUNGEN: FEUER ODER MOGUCNHEN EXPLOSIONEN VORZUBEUGEN,
MUSS SICH DER PLUSPOL OER BATTERIE HINTEN BEFINOEN
S ———————————————
BENUTZEN SIE AUSSCHUESSLICH CRIGINAL SNAPPER BETTERIEN UM

SAURESCHADEN ZU VERMEICEN.

| __ A __WAARSCHUWING __ A

POSITIEVE (+) “TTZRUKLZM lO!T UCX ACNT!RNAN BEVINOEN OM
KORTSLUITING EN MOGELLIK ONTPLOFFINGS GEVAAR OF BARNO e

VOORKOMEN
OM BATTERLIZUUR SCHAOE TE VOORNOMEN ALLEEN SNAPPER BATTERLIEN
__GEamyncey

(A CAUTION/OPGEPAST A |

DEFLECTOR MUST BE | OEFLEKTOR NEZRLATEN
FASTENED DOWN OR | OF GRASOPVANGZAK
GRASS CATCHER AANBRENGEN ALYORENS
INSTALLED BEFORE | DE GRASMAAIER T

38

OPERATING MOWER. | STARTEN. y
e
ITEM PART NO. DESCRIPTION
10 2-9838 DECAL, SAFETY Instruction (English & Dutch)
11 2-8515  DECAL, Year Of Manufacture (1995)
12 2-9878 DECAL, Year Of Manufacture (1994)
13 2-9724  DECAL, DO NOT OPERATE!
14 2-8514  DECAL, Clutch/Brake
15 2-9947  DECAL, Battery CAUTION
16 2-4072 - DECAL, Automatic Blade Stop
- 17 2-3992  DECAL, 25 Inch (Hi-Vac)
18 2-9839  DECAL, Deflector CAUTION (English & Dutch)
19 2-3996  DECAL, 28 Inch (Hi-Vac)
20 2-2991 DECAL, 33 Inch (Hi-Vac)

R. E. RIDER (EURO) SERIES 15



DECALS
e

INCH
PATENTED HI-VAC

ITEM PART NO.

1-6974
2-3980
2-3982
3-4134
2-4068
2-4067
2-2991
2-9453
2-3996
2-3992
1-2358
2-6419
2-9077
2-3998

—
I l o©woo~~NOoOOM | | HAWN =

R. E. RIDER (EURO) SERIES 15

INCH
PATENTED HI-VAC

DESCRIPTION

DECAL, SNAPPER (Molded Logo)

DECAL, Back-Up Recoil (33" Kohler Engine Models)
DECAL, OHV (33" Kohler Engine Models)

LOGO, Convertible (Silver) (25" Models)

LOGO, Convertible (Teal) (28" Models)

LOGO, Convertible (Blue) (33" Models)

DECAL, 33 Inch

MEDALLION, “Sam”

DECAL, 28 Inch

DECAL, 25 Inch

DECAL, Battery

DECAL, Height Of Cut

DECAL, Year Of Manufacture (1996) (Not Shown)
DECAL, Bumper Stripe (Teal) (Not Shown)

DECALS (Continued On Next Page)

39



KOHLER'

COMMAND RIDER

11/

(A CATION A&

ROTATING BLADES.
| KEEP HANDS AND FEET |
| FROM UNDER MOWER. /

AUTOMATIC
BLADE STOP

127"

P S
" A CAUTION A

"DEFLECTOR MUST BE
| FASTENED DOWN OR

GRASS CATCHER INSTALLED

~ —

| BEFORE OPERATING MOWER |

{A WARNING A‘

AVQID SERIOUS INJURY OR DEATH

® READ ALL MANUALS AND INSTRUCTIONS FURNISHED
WITH THE MACHINE.

® MAKE SURE THAT SHIELDS, GUARDS. SWITCHES, AND
OTHER SAFETY DEVICES ARE IN PROPER POSITION
AND FUNCTIONAL.

® CLEAR MOWING AREA OF WIRE, ROCKS AND OTHER
GBJECTS THAT COULD CAUSE INJURY (F THROWN BY
BLADE.

® 00 NOT ALLOW CHILDREN (PRE-TEENAGERS) ON
MACHINE (£VEN WITH BLADE OFF) OR IN YARD WHEN
MOWING. KEEP OTHERS SAFELY AWAY FROM THE
OPERATING AREA.

® LOOK OOWN AND BEHIND MACHINE BEFORE AND
WHILE BACKING.

® DO NOT MOW ON SLOPES, OR ANY AREA WHERE

STABILITY OR TRACTION IS IN DOUBT. IF YOU CAN
NOT BACK-UP A SLOPE, DO NOT 1MOW ONIT.

® 0O NOT MOW ACROSS FACE OF SLOPES. REDUCE

N — - _';§ﬂ3_// SPEED AND AVOID SHARP TURNS ON SLOPES.

® AVOID UPHILL STARTS. IF THE MACHINE 1S STOPPED
GOING UP A SLOPE, TURN BLADE OFF AND BACK
DOWN THE SLOPE.

{/—

f A\ CAUTION 4

|
|
""POSITIVE () BATTERY POST |
[MUST BE 0 REAR O PREVENT|
ARCING AND POSSIBLE

l EXPLOSION OR FIRE, |
|

]

® STOP BLADE BEFORE PUTTING FOOT ON GROUND GR
LEAVING THE SEAT.

TO TIGHTEN BELT AND ACHIEVE THE CORRECT
BELT SPAN: REMOVE THE HAIRPIN AND ADD
PLASTIC SPACERS AS REQUIRED BETWEEN

REAR FRAME ANO FRONY FRAME. USE AS p
MANY METAL SPACERS AS NECESSARY TO J /@
TAKE UP SLACK AND REINS TALL THE HAIRPIN, 9
A L

SPACER
(METALY

USE ONLY SNAPPER
| REPLACEMENT BATTERY
167 | 7O AVOID ACID DAMAGE. _

i

AN

SPACER
{PLASTIC)

TO STAND ON END:
CLOSE CAP VENT AND REMOVE TANK
iF FUEL IS OVER 3/4 FULL.

RE@

1101w cLEARANCE | )
1t

WITH BLADE ENGAGED.
NOTEt TO BE CHECKED
WITH ENGINE 0#.———-—J

2-0594

ITEM PARTNO. DESCRIPTION ‘
11 2-3983 DECAL, 14 HP (33" Kohler Engine Models)
12 2-4072 DECAL, Automatic Blade Stop (Point of Purchase Decal)
13 2-2448 DECAL, Safety Instruction Warning
14 1-6972 DECAL, CAUTION, Deflector
15 1-6973 DECAL, CAUTION, Rotating Blades
16 1-5691 DECAL, CAUTION, Battery
17 1-3010 DECAL, DANGER
18 2-9113 DECAL, CAUTION, Fuel
19 2-9594 DECAL, Belt Adjustment (Used On 25" Models)
* 2-8097 DECAL., SR825
% 2-9669 DECAL, SR928
* 2-7788 LOGO, SR1333 (Molded Logo)
* 2-7782 LOGO, SR1433 (Molded Logo)
* 2-4042 DECAL, Banner Stripe (Silver) (25" Models)
* 2-4043 DECAL, Banner Stripe (Teal) (28" Models)
* 2-4001 DECAL, Bumper Stripe (Silver) (25" Models)
* 2-4004 DECAL, Bumper Stripe (Blue) (33" Models)
) - 1-4000 BOOK, Safety
- 1-5534 BOOKLET, Snapper Versus Dirt
- 2-8603 OPERATOR'S Manual/Safety Instruction

*NOTE: These ltems Not Shown. The
Description Is the Visual Identification.

MANUAL No. 06097 R. E. RIDER (EURO) SERIES 15

40



A A A A A A A A A A A A A A A A A T N T NS s

WARRANTY

&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&&

SNAPPER.
2 YEAR LIMITED WARRANTY

For two (2) years from purchase date for the original purchaser's residential, non-commercial use, SNAPPER,
through any SNAPPER dealer will replace, free of charge (except for taxes where applicable), any part or parts
found upon examination by the factory at McDonough, Georgia, to be defective in material or workmanship or
both.

For ninety (90) days from purchase date for the original purchaser's commercial, rental, or other non-residential
use, SNAPPER, through any SNAPPER dealer will replace, free of charge, any part or parts found upon
examination by the factory at McDonough, Georgia, to be defective in material or workmanship or both.

All transportation costs incurred by the purchaser in submitting material to a SNAPPER dealer for replacement
under this warranty must be paid by the purchaser.

This warranty does not apply to engines and their components, hydro transmissions, gear drive transmissions and
batteries, as these items are warranted separately.” This warranty does not apply to parts that have been
damaged by accident, alteration, abuse, improper lubrication, normal wear, or other cause beyond our control.

There is no other express warranty.

Implied warranties, including those of merchantability and fitness for a particular purpose, are limited to two (2)
years from purchase date for the original purchaser’s residential, non-commercial use [ninety (80) days from
purchase for the original purchaser's commercial, rental or other non-residential use], and to the extent permitted
by law, any and all implied warranties are excluded. This is the exclusive remedy. Llablhtles for consequential
damages, under any and all warranties are excluded.

Some states do not allow limitations on how long an implied warranty lasts, or do not allow the exclusion or
limitation of incidental or consequential damages, so the above limitation or exclusion may not apply to you.

This warranty gives you specific legal rights, and you may also have other rights which vary from state to state.

WARNING: THE USE OF REPLACEMENT PARTS OTHER THAN GENUINE SNAPPER PARTS MAY IMPAIR
THE SAFETY OF SNAPPER PRODUCTS AND WILL VOID ANY LIABILITY AND WARRANTY BY
SNAPPER ASSOCIATED WITH THE USE OF SUCH PARTS.

IMPORTANT: Please fill out the attached SNAPPER Product Registration Card immediately and mail to:
SNAPPER, McDONOUGH, GEORGIA 30253

ARSI IEIEEEEEEEIEEEEEEEEAEREEEESEERRSS

ZRAIRETIEFEREFEFREEFIEEREFEREFEEEREEREERERSS S

R. E. RIDER (EURO) SERIES 15 'MANUAL No. 06097

41



Parts Manual for

SNAPPER

EUROPEAN REAR
ENGINE RIDER
SERIES 15

MODELS:
E250815BE
E280915BE
E331315BVE
E331415KVE

IT IS THE POLICY OF SNAPPER TO IMPROVE ITS PRODUCTS WHENEVER IT IS
POSSIBLE AND PRACTICAL TO DO SO. WE RESERVE THE RIGHT TO MAKE CHANGES
OR ADD IMPROVEMENTS AT ANY TIME WITHOUT INCURRING ANY OBLIGATION TO
MAKE SUCH CHANGES ON PRODUCTS MANUFACTURED PREVIOUSLY.

—_—
SMAP p ER®McDonough, GA., 30253 U.S.A.

. MANUAL No. 06097 (I.R. 3/96) Printed in U.S.A.



